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Allan Marketing Group

Victoria 3083

CERTIFICATE OF TESTING

LeftComments :

FXD

42 Clements Ave Bundoora

0394667840

Allan Marketing GroupCustomer : 021914917Test Report # :

130709AMGCustomer PO # :

AS3776.2006Test Standard :

12.5T Container Lifting Lug Description :

Proof TestTest Type :

17.179 mmPeak Elongation :
25007.430 kgfPeak Load :

Test Operator :

0:2:12.0 (H:M:S)Test Duration :Serial Number :

42 Clements Ave Address :

Order # :

02/19/14Test Date :

12500.000  kgfW.L.L. :13:05:01Test Time :

Acceptable
Not Acceptable

Bundoora Vic 3083

4:1Customer Notes :

25000.0 kgfTarget Load :


